
A Course for
Level 1 Operators

Introduction to
Small Water
Systems 



 



Introduction to Small Water Systems:  A Course for Level 1 Operators
Original Development

Skeet Arasmith – Arasmith Consulting Resources Inc.
Albany, Oregon in cooperation with the Alaska Department of Environmental Conservation

Revision

ATTAC – Alaska Training/Technical Assistance Center
University of Alaska SE (UAS) Sitka Campus
1332 Seward Ave.
Sitka AK 99835
(907) 747-7756

Contributors
Tim Anderson – ATTAC 
John W. Carnegie, Ph.D. – ATTAC/UAS Sitka
Andy Holt – ATTAC/UAS Sitka
Jim McCauley, P.E. – ATTAC 
Arthur Ronimus, MPH, P.E. – Alaska Native Tribal Health Consortium; Commander – US Public Health 
Service
[...]
process and ensure consistent performance. 

Down-flow contact clarifiers are designed based on the flow rate of the water through 
the unit. The loading rate on the unit is referred to as the hydraulic loading and is 
expressed in gallons per minute per square foot of media/bed area. The hydraulic 
loading rate for contact clarifiers can vary from less than 1 gpm/ft2 to over 8 gpm/ft2. 
The optimum loading rate is based on the amount and strength of flocculated material 
being applied to the unit. The application of contact clarifiers is limited to coagulated 
waters with a low solids loading. Finally, the down-flow contact clarification process 
has the advantage of being less complicated and less costly to operate than a gravity 
sedimentation unit. 

Like the gravity sedimentation or up-flow sludge blanket clarification processes, 
the accumulated solids must be removed from the down-flow contact clarifier. This 
removal process is accomplished by backwashing at set intervals or when the tur-
bidity of the effluent from the contact clarifier begins to rise. Backwashing rates are 
significantly higher than what is required for typical sand and anthracite (dual media) 
filters. Air scour followed by an up-flow backwash38 of 25 - 35 gpm/ft2 is required to 
dislodge and remove accumulated solids.  

The objective of clarification is to reduce the solids loading on the down stream pro-
cesses (filters) and thus increase the length of the filter cycle. The performance of the 
clarifier can be measured by the turbidity of the clarifier effluent or visual observation 
of the clarified water. The process control variables include the use of flocculant aids, 
the type of flocculant aid used, the location where the flocculant aid is added, the tim-
ing between coagulant injection and flocculant aid addition, the mixing energy pro-
vided during flocculation, and the hydraulic loading39 being applied to the clarifier.

Granular Media Filtration
Filtration is a physical process of separating suspended and colloidal particles from 
water by passing the water through a filter media. Filtration involves a number of 
physical processes. Among these are straining, settling, and adsorption. As particle 
contaminants pass into the filter, the spaces between the filter grains become clogged, 
which reduces the openings. Some contaminants are removed merely because they 
settle onto a media grain. Others are adsorbed onto the surface of individual filter 
grains. This adsorption process helps to collect the contaminants (floc) and thus re-
duces the size of the openings between the media grains.

38 Backwash – The reversal of flow 
through a filter in order to clean the 
filter by removing material trapped by 
the media in the filtration process.

39 Hydraulic Loading – The flow rate 
per surface or cross-sectional area.



4-13Chapter 4 Introduction to Water Treatment

.5mm

Water being filtered

Filter
Media

Floc
Bacterium (.001 mm)

Straining
Flocculation

Sedimentation

Adsorption of floc onto individual filter grains

As water and particles (floc) enter the filter, they begin to settle, adsorb, and collect in 
the upper portion of the filter media. This increases the pressure above the particles, 
driving them down into the media. As the floc penetrates into the filter bed, the open-
ings get smaller, and the bed becomes clogged. This increases the friction between 
the water and the filter bed. As a result, there is an increase in the difference between 
the pressure at the top of the filter and the pressure at the bottom of the filter. This dif-
ference in pressure is called differential pressure40.

Types of Filters
The two main types of filters used in small systems include gravity filters and pres-
sure filters. 

•	 Gravity filters rely on the depth of water above the filter media to provide 
the driving force to pass water through the media as it clogs. The amount of 
available driving force or water depth (head) is limited by the sidewall height 
of the filter tank above the surface of the filter media. The sidewall height is 
thus limited by the ceiling height in the building. 

•	 Pressure filters are enclosed in pressure vessels and can operate with much 
higher driving forces. In general, most gravity filters operate with 4 - 6 feet of 
available head, and pressure filters operate with 10 - 20 feet of head. A major 
advantage of the pressure filter is that water can be treated under pressure 
and pumped to a water storage tank at a higher elevation without the need 
to pump the water after filtration. One disadvantage of the pressure filtration 
system is the inability to visually observe the condition of the filter media and 
the backwash process. However, new pressure filters now incorporate win-
dows for visual inspection and light to illuminate the tank interior and filter 
bed. 

40 Differential Pressure – The differ-
ence in water pressure between two 
points. 

41 Stratify – To place into layers.



4-14 Introduction to Water TreatmentChapter 4

PRESSURE FILTER

OUTLET
MEDIA REMOVAL FLANGE

DRAINDOWN

HIGH 
INTENSITY 
LIGHT

INLET

MANHOLE ACCESS
WINDOWS

Pressure filter

Filter Media
Filter media can consist of silica sand, greensand, anthracite coal, activated carbon, 
and many other types of media. These media can be used by themselves as a single 
media filter or mixed to provide improved filtration characteristics. The two most 
common types of granular media filters include dual-media filters and tri-media 
(mixed media) filters. Dual-media filters consist of anthracite coal and silica sand; 
and tri-media filters have anthracite coal, silica sand and fine garnet. The general goal 
in the filtration process is to provide coarse-to-fine filtration. Water passes through 
the larger anthracite media at the top of the filter first and finally through the finer 
grained sand located at the bottom of the filter. This design provides increased solids 
removals as the water progresses through the filter. The densities of the filter media 
are selected to allow the media to stratify41 during the up-flow backwash cycle, thus 
placing the larger anthracite coal media on the top of the filter bed. The filter then 
operates in a down-flow configuration. 

Greensand media is typically used in conjunction with anthracite coal in a dual-
media configuration. This type of media is used to remove inorganic contaminants 
such as manganese and iron. The principle of course to fine filtration also applies to 
the greensand filter. These filters will be discussed in greater detail in the sections on 
inorganic adsorption and groundwater treatment. 

Activated carbon can be used as a topping for silica sand as well but is more com-
monly used as a single media. The main purpose of activated carbon is not to remove 
solids but to adsorb organic contaminants. These types of filters are called contactors. 
These will be discussed in more detail in the sections dealing with organic adsorption 
and surface water treatment.

41 Stratify – To place into layers.



4-15Chapter 4 Introduction to Water Treatment

Hydraulic Loading
Filter design is based on hydraulic loading and the treatment capacity of the filters. 
Slow sand filtration utilizes a single fine-grained sand bed. The hydraulic loading for 
this process varies from as little as 0.04 gpm/ft2 to as much as 0.08 gpm/ft2. Although 
higher loading rates up to 0.20 gpm/ft2 have been used. This process is essentially a 
biological process, and the type of water that can be successfully treated is limited by 
the turbidity of the source water.

Rapid sand filters use higher loading rates and can successfully treat a wide range of 
raw water conditions. These filters can be used as a post treatment after clarification 
or without clarification in what is referred to as direct filtration42. The recommended 
hydraulic loading rates for rapid sand filters range from 1 gpm/ft2 to 5 gpm/ft2 (typi-
cal for packaged plants). These filters use medium-sized sand with an effective size43 
of approximately 0.5 mm. Filters using larger diameter media can operate at loading 
rates up to 10 gpm/ft2. The use of high hydraulic loading rates in the filtration process 
is analogous to driving a car fast. The filtration process, like the car, becomes more 
difficult to control at higher velocities (hydraulic loading rates). However, the use 
of higher hydraulic loading rates allows the life of older facilities to be extended or 
smaller treatment system footprints to produce larger amounts of water.                         

Operational Considerations
One of the major keys to proper water treatment plant operation is to clean the filter 
before the floc penetrates completely through the filter bed resulting in turbidity 
breakthrough44. For most filters, this cleaning point is when effluent turbidity begins 
to rise and approaches the maximum value allowed by regulations. In the past, head-
loss through the filter governed the filtration cycle or filter run. However, turbidity 
limits are usually reached in most systems before terminal headloss is reached. This 
effluent turbidity value is typically reached after 12 to 72 hours of filter operation. 
The cleaning process is accomplished by allowing water to flow up through the filter 
bed at an appropriate velocity to expand the bed and remove the contaminants (floc) 
trapped by the media. This process is called “backwashing the filter.” An auxiliary 
wash process is used to agitate the media and breakup the accumulated floc prior to 
the backwash process. The auxiliary wash process can be accomplished by injecting 
air up through the media or agitating the surface of the media with jets of water. In-
jecting air is the most beneficial auxiliary wash system because it thoroughly agitates 
the entire media bed throughout its depth. Injecting air up through the media in this 
manner is referred to as air scour45.  

Membrane Filtration
Membrane processes commonly used in water treatment include membrane car-
tridge filtration46 (MCF), microfiltration47 (MF), ultrafiltration48 (UF), nanofiltra-
tion49 (NF), and reverse osmosis50 (RO). The MCF process includes using Bag Fil-
ters51 and Cartridge Filters52 and is used to remove larger pathogens such as Giardia 
and Cryptosporidium. The MF and UF processes are effective at removing turbidity, 
particles, and pathogens from water. The NF process provides a higher level of treat-
ment than the MF/UF processes and has the added capability of removing dissolved 
organic contaminants. The RO process provides the highest level of treatment of the 
membrane processes and is also effective in removing salts from brackish water or 
seawater. Membrane processes are classified based on effective size range. 

44 Turbidity Breakthrough – A rapid 
rise of turbidity in the effluent from 
a filter. 

42 Direct Filtration – A gravity or 
pressure filter system involving co-
agulation, flocculation, filtration, and 
disinfection.
43 Effective Size – The diameter of 
particles for which 10 percent of the 
total grains are smaller and 90 percent 
are larger. 

45 Air Scour – The agitation of filter 
media by the injection of compressed 
air. 

46 Membrane Cartridge Filtration – Bag 
or cartridge filters capable of removing 
giardia and cryptosporidium. 
47 Microfiltration – Membrane filters 
capable of removing pathogenic 
organisms larger than 0.1 micrometers 
in size.
48 Ultrafiltration – Membrane filters 
capable of removing pathogenic organ-
isms larger than 0.005 micrometers 
in size.
49 Nanofiltration – Membrane filters 
capable of removing pathogenic organ-
isms and dissolved organic contami-
nants larger than 0.001 micrometers 
in size.
50 Reverse Osmosis – Membrane 
filters capable of removing pathogenic 
organisms, dissolved organic, and 
salts contaminants larger than 0.0001 
micrometers in size.
51 Bag Filter – A membrane filter 
shaped like a bag. 
52 Cartridge Filter – A membrane filter 
in the form of a cartridge.



4-16 Introduction to Water TreatmentChapter 4

The figure below, taken from the EPA Membrane Filtration Guidance Manual, illus-
trates the ability of each type of membrane process to remove various drinking water 
pathogens and provides the filtration size range of each process.

As noted earlier, the MCF process includes bag filters and cartridge filters. These 
filters are essentially a course membrane filter designed specifically to remove Giar-
dia and Cryptosporidium. They are marginally effective at reducing turbidity and 
minimally effective at removing organic contaminants. Therefore, the application of 
these types of filters is limited to low turbidity water with minimal levels of organic 
contaminants. These types of membrane filters are rated for removal of Giardia and 
Cryptosporidium based on a maximum filtration flow rate and differential pressure. 
They are also certified for use in a specific filter housing. Bag or cartridge filters 
are considered to be Alternative Filtration53 devices and must be approved by the 
Alaska Department of Environmental Conservation (ADEC).       

Operational Considerations
The amount of pressure required to force water through membrane filters can vary 
significantly based on the type of membrane used. In general, the pressure required 
to pass water through the membrane starts at some lower value and increases as the 
membrane becomes clogged. Required pressures can be as low as 20 psi for bag or 
cartridge filters to more than 1,000 psi for reverse osmosis. 

When a bag or cartridge filter becomes clogged, it is discarded. For the other types 
of membranes listed above, the filter is either backwashed when the cutoff pressure 
has been reached or chemically cleaned. Backwashing membranes may also require 
using chemicals to extend the time between cleanings. Chemical cleaning is used 
to control membrane fouling. Chemical cleaning is the primary means of restoring 
the membranes because they cannot be effectively cleaned by backwash alone. Over 
time, however, even chemical cleaning of the membranes cannot restore the required 
capacity, and the membranes must then be replaced. 

In some cases, pretreatment to remove or reduce contaminant loading on the mem-
branes may be required. Careful consideration must be given when selecting a mem-
brane process for a specific application. Pilot testing may be required for unusual 
membrane applications.

53 Alternative Filtration – A filtration 
technology other than diatomaceous 
earth filtration, conventional or direct 
filtration, or slow sand filtration that is 
used to meet the requirements of the 
Surface Water Treatment Rule. 



4-17Chapter 4 Introduction to Water Treatment

Adsorption
Organic and inorganic contaminants can be removed from water through the adsorp-
tion process. Adsorption of a substance involves its accumulation onto the surface 
of a solid called the adsorbent. Adsorbents can include stationary media, such as 
activated carbon, ion exchange resins, or metal oxides. Adsorbents can also include 
aluminum or ferric chloride floc that forms during coagulation. This floc can adsorb 
organics such as organic carbon and inorganics such as arsenic.         

Organic Adsorption
Activated carbon can be used to remove hundreds of different types of organic con-
taminants. It can be injected into the water as a powder, or it can be placed in a vessel 
in granular form for the water to flow through it. The powdered form is known as 
powdered activated carbon (PAC) and the granular form is known as granular activat-
ed carbon (GAC). Greater process control and adsorptive capacities can be achieved 
with the GAC.

GAC is placed in a vessel that resembles a filter. Two vessels are normally used and 
are typically operated in series. Series operation is used to ensure nearly 100 percent 
of the adsorption capacity of the GAC is used. The media is replaced only in the lead 
vessel each time, and the lead vessel is then switched to become the lag vessel. In 
[...]
filtration technologies.” Alternate filtration includes cartridge filters or bag filters. 
Membranes have also been identified as a technology to address the Long Term 2 
Enhanced Surface Water Treatment Rule (LT2ESWTR). Membranes are an option 
that can meet not only the requirements of the SWTR, but also the cryptosporidium 
removal requirements of the LT2ESWTR.

Surface Water Treatment Systems

71 Log Inactivation – A mathemati-
cal relationship relating percent 
inactivation to logarithmic inactivation. 
Common inactivations are three log 
or 99.9 percent and four log or 99.99 
percent.

72 Conventional Treatment – A 
standard treatment process involving 
coagulation, flocculation, sedimenta-
tion, filtration, and disinfection.
73 Slow Sand Filtration – A method of 
filtration that uses a layer of micro-
organisms and sand media to remove 
contaminants. 
74 Diatomaceous Earth Filter – A pres-
sure filter utilizing a media made from 
diatoms.



4-27Chapter 4 Introduction to Water Treatment

FLOCCULATION

SEDIMENTATION

FILTER

TREATED
WATER

TO
CLEAR
WELL

RAW WATERSTATIC MIXER

SLUDGE
REMOVAL

TUBE
SETTLERS

DISTRIBUTION

WEIRS

SURFACE
WASH

Typical conventional package treatment plant

FLOCCULATION

FILTER

TREATED
WATER

TO
CLEAR
WELL

RAW WATERSTATIC MIXER

SURFACE
WASH

Direct Filtration - gravity filter system



4-28 Introduction to Water TreatmentChapter 4

TO WASTE

ELEMENTS OR
METAL SCREEN
CERAMIC OR
PLASTIC MESH (FABRIC)

FILTERED
WATER CHAMBER

HOLLOW FLUTED
SEPTUM

WIRE OR
PLASTIC CLOTH

PRECOAT
DIATOMACEOUS
EARTH (1/16')

FROM SYSTEM

TO SYSTEM

SLURRY AND
PRECOAT FEEDER

FILTERED WATER

PUMP

Diatomaceous earth filter

There are common variations of the conventional treatment and direct filtration pro-
cesses that can be used to meet regulatory water treatment goals, to improve process 
efficiency, and to reduce the operational complexity of surface water treatment pro-
cesses. These include two-stage filtration and pressure filtration.

One of the main goals in operating a surface water treatment system is to achieve 
efficient filter runs. The more water a filter produces before a backwash is required, 
the lower the percentage of treated water lost to backwash. In other words, backwash-
ing a properly designed filter requires about the same amount of water each time it is 
cleaned. The water that is used for backwash must be potable water from the water 
storage tank. Potable water is used to avoid injecting contaminants or debris into the 
filter underdrains. Generally, filtration efficiencies greater than 95 percent are consid-
ered acceptable. Efficiencies substantially less than 95 percent are cause for further 
investigation. Filtration efficiency is calculated as follows:  

Filter efficiency (%) = 100 – (Backwash water volume/Water produced during 
the filter run)

It should be noted that a water source may be treated using direct filtration if back-
wash water waste can be limited to an acceptable level. High contaminant concen-
trations can substantially shorten filter runs and thus reduce efficiencies below an 
acceptable level. The addition of pretreatment such as a clarifier must be provided to 
reduce solids loading on the filters if this occurs. In this situation, conventional treat-
ment is the preferred process. However, conventional treatment should not be used 
when a clarifier is not required. 

Applied Water Quality
The quality of water from the source should determine the most appropriate type of 
treatment. Water quality issues that must be considered include the amount of turbid-
ity, organics, algae, and total dissolved solids (TDS).

As a general rule of thumb, the higher the levels of contaminants in the raw water, the 
greater the level of treatment that is required prior to filtration. The filtration process 
is usually the final removal process in a water treatment system. Pretreatment pro-
cesses such as flocculation, sedimentation, contact clarification, roughing filters, etc. 
are simply used to reduce the solids load on the final filters.



4-29Chapter 4 Introduction to Water Treatment

The table below provides general guidelines of applicable raw water quality for some 
of the basic water treatment processes:

Conventional 
Treatment

Two-Stage 
Filtration

Direct
Filtration

Alternative 
Filtration

Turbidity (NTU) <5000 <50 <15 <1.5

App. Color (CU) <3000 <50 <20 <15

Algae (ASU/mL) <10000 <5000 <500 <100

TTHMF (mg/L) <0.20 <0.16 <0.13 <0.08

HAA5F (mg/L) <0.15 <0.12 <0.10 <0.06

Note
1.	 The above criteria are general recommendations. Exceptions may be possible under 

certain conditions.
2.	 The criteria presented for direct filtration is also applicable to pressure filtration and slow 

sand filtration.
3.	 Alternative Filtration is also referred to as a membrane process specifically defined as 

Membrane Cartridge Filtration (MCF) in the US EPA Membrane Filtration Guidance 
Manual. Both cartridge filters and bag filters are used in this process.

4.	 Total Trihalomethane Formation (TTHMF) and Five Haloacetic Acid Formation (HAA5F) 
are the levels of disinfection by-products that would be produced under typical chlorina-
tion and distribution system operating conditions.

5.	 ASU stands for Areal Standard Unit.
6.	 Presedimentation may be required for turbidities over 1000 NTU.  

Operational Control
The issue of operational control of surface water treatment systems has become 
increasingly important as water treatment regulations have become more stringent. 
Water treatment systems must consistently produce water compliant with the required 
removals of microorganisms and disinfection inactivations. To do this, turbidities 
must be maintained within very narrow tolerances, and disinfection must be consis-
tently applied. Instrumentation has become mandatory equipment to ensure proper 
operation of the water treatment system and to allow accurate reporting of perfor-
mance. 

Review

1.	 What is the process of separating suspended and colloidal particles from water by pass-
ing the water through a filter media?

2.	 Name the four tpes of membrane filtration.

3.	 How much time is generally required to obtain the desired removals and to optimize 
the adsorption capacity of the media?

4.	 During dissenfection when does the destruction of chloraminnes and chlor-organic 
compuonds occur.

5.    What is considered one of the keys in predicting the effectiveness of a chemical disin-
fectant on mirro-organisms?



4-30 Introduction to Water TreatmentChapter 4

At a minimum, online turbidimeters and recorders are now required to consistently 
monitor process turbidities and to allow reporting of turbidities at the required 
intervals. Turbidimeters can also be configured to shut the system down in order to 
prevent high turbidity water from entering the system and thus prevent a violation of 
regulatory requirements. Particle counters are also available for online monitoring of 
process performance; however, these units are expensive, and there are no regulatory 
requirements or standards for their use. 

Pa
rt

ic
ul

at
e 

R
em

ov
al

 (L
og

)

Time (Hours)
706560555045403530252015105

0

0.5

2

2.5

3

1.5

1

0

0.07

0.08

0.09

0.10

Tu
rb

id
ity

 (N
TU

)

3-5 Microns 5-15 Microns Turbidity

0.06

Filter run

Automated control of the coagulation process is also available through the use of a 
Streaming Current Detector (SCD). A SCD measures the net charge density in the 
water and can be used to determine when the optimum amount of coagulant has been 
added. The contaminants in raw water have a highly negative net charge. Optimum 
coagulation occurs when the net charge nears a value of zero as measured by the 
SCD. Most SCDs are equipped with a signal output capability that can be used to 
provide online control of a coagulant feed pump. This automated control can ensure 
consistent optimization of the coagulation process.

Online chlorine analyzers are also available for monitoring disinfectant residuals. 
The devices can be configured to provide automated control of the chlorine injec-
tion pump. This type of instrument can ensure that proper disinfection is consistently 
maintained.      

Conventional Treatment
The basic unit processes employed in a conventional treatment system include co-
agulation, flocculation, sedimentation, and filtration. Typically, conventional treat-
ment systems are capable of producing a final effluent turbidity of less than 0.1 NTU. 
Filtration rates for conventional treatment ranges from 2 to 6 gpm/ft2, with 4 gpm/ft2 
as the most common.

The conventional treatment system starts with the chemical feed system. This system 
can include dry or liquid feeders for alum, ferric salts, lime, soda ash75, potassium 
permanganate, and/or polymers. The chemical is fed into the raw water just prior to 
or directly into some type of flash mixing unit. The flash mixer quickly mixes the 

75 Soda Ash – A common name for 
commercial sodium carbonate.  A salt 
used in water treatment to increase 
the alkalinity or pH value of water or 
to neutralize acidity.



4-31Chapter 4 Introduction to Water Treatment

chemical with the water. Flash mix systems include static or mechanical mixers. 
Static mixers are more common on small package plants, and mechanical mixers are 
more common on the larger facilities.

Flocculation systems vary from simple hydraulic systems using baffled chambers to 
mechanical mixers that resemble a paddle wheel that slowly rotates through the wa-
ter. Small package plants commonly use hydraulic systems, and mechanical mixers 
are used for the larger facilities.

The sedimentation basins come in a wide variety of shapes: round, square, and rect-
angular. The most common are rectangular. Most basins used in small facilities have 
an inlet distributor or area designed to allow for a smooth entry of the water into the 
basin. The water travels up through the basin, possibly into the tube settlers, and then 
into collection devices called weirs or effluent launders76.

Sludge is removed from the clarifier by gravity in the smaller facilities and by 
mechanical means in larger facilities. The large facilities may use scraper arms that 
move the sludge to a collection point or vacuum devices that lift the sludge from the 
bottom of the clarifier and deposit it into a channel. The sludge is then piped to a 
pond or settling facility and then to land disposal.

Water passes from the sedimentation basin into the filters. The filter is composed of 
a box, with an underdrain system, support gravel, and filter media. The underdrain 
system is designed to collect the water as it passes through the filter and to distribute 
backwash water evenly through the filter.

Direct filtration - pressure filter system

76 Launder –  Sedimentation tank efflu-
ent troughs.

3" GARNET4" No. 3 GRAVEL4" No. 2 GRAVEL
4" No. 1 GRAVEL

ANTHRACITE

GRADED SAND

FREEBOARDFLOCCULATION

RAW WATER

FILTERED WATER
TO WASTE

BACKWASH
TO WASTE

STATIC MIXER

FILTERED
WATER

BACKWASH



4-32 Introduction to Water TreatmentChapter 4

Most filter systems have a surface wash system or an air scour system to provide agi-
tation of the media prior to backwash. The surface wash system consists of a series of 
nozzles attached to an arm or grid. The nozzles are pointed down, so they will break 
up the accumulation of flocculated material on the filter bed surface and thus increase 
the life of the media by preventing mudballs from forming and sinking into to the 
bed.

The air scour system is also used to agitate the media through the injection of air up 
through the entire depth of the bed. Air scour provides a more thorough cleaning than 
the surface wash because it agitates all of the media aggressively.

Two-stage Filtration
A two-stage filtration system can be housed in open tanks and operate as gravity 
filters or enclosed in vessels and operated as pressure filters. Two-stage filtration sys-
tems consist of two filters operated in series. The first filter contains large-diameter 
media and functions as either a clarifier or a flocculator, depending on the size of 
the media and flow rate. In general, media smaller than about 2 mm is required for 
clarification, and media larger than 4 mm is required for flocculation. Water treatment 
objectives and the nature of the contaminants determine the most appropriate media 
configuration. A more thorough discussion regarding two-stage filtration is given 
earlier in the section covering basic water treatment unit processes.

In a two-stage system, both clarification and, to some extent, flocculation are carried 
out in the first stage filter. The size of the media, as noted earlier, determines which 
process is predominantly performed by the first stage filter. The hydraulic loading on 
the first stage filter is a function of the process that it is to perform. Lower loadings 
are used if it is to function primarily as a clarifier, and higher loadings are used if it is 
to function primarily as a flocculator. The second stage filter is designed as a standard 
dual media or mixed media filter. The function of the second stage, or final filter, is 
similar to that in a conventional treatment system.

The chemical amendments used in a two-stage system can include either or both 
metal salts and polymers. In general, cationic polymers are used either in conjunction 
with metal salts or alone to improve the shear strength of the floc. Metal salts alone 
produce a very weak floc, which can be broken up by the hydraulic shear77 in these 
types of treatment units. Anionic polymers can also be used as chemical amendments; 
however, the amount of chemical that is injected must be minimized in order to re-
duce clogging of the media in the first stage filter.

The first stage filter must be cleaned periodically during the filtration cycle. The 
requirement for cleaning can be based on differential pressure across the filter (how 
much the filter is clogged) or on the turbidity of the effluent. The cleaning process 
is accomplished by first air scouring the media followed by an up-flow backwash. 
Because of the large media size, air scour is mandatory. Additionally, the backwash 
water flow rate per square foot of media area is also substantially higher than the flow 
rate required for the second stage filter.

Direct Filtration
A direct filtration system is simply a conventional treatment system without the clari-
fier. Direct filtration plants can also operate with either gravity or pressure filters.

77Hydraulic Shear – The shear force of 
water flowing past an object. 



4-33Chapter 4 Introduction to Water Treatment

Direct filtration is used for treating high-quality source waters with low levels of 
turbidity and organic contaminants. The upfront processes such as clarification are 
simply not required because of the low contaminant loading on the filters. Efficient 
filter runs can be attained because of the pristine source water and minimal solids 
loading on the filter. These systems are less complicated to operate because fewer 
unit processes are involved.   

When raw water is pumped or piped from the source to a gravity filter, the head 
(pressure) is lost as the water exits the filter. Depending on the location of the water 
treatment plant, it is usually necessary to pump water from the plant to an elevated or 
pressurized water storage tank. One way to reduce pumping is to enclose the filter in 
a pressure vessel and thus maintain the head (pressure) of the pump or source. This 
type of arrangement is called pressure filtration. 

Pressure filtration systems have been designed and installed in many communities 
throughout Alaska. The systems include a minimum of two filters, a static mixer and 
piping designed to provide flocculation. Hydraulic flocculation is also provided in the 
head space in the filter vessel above the media. 

The preferred chemical amendments for direct filtration are cationic polymers. These 
coagulants provide a very strong floc that can withstand the hydraulic shear encoun-